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CUSTOMER NAME: WUXI TEFA DECORATION MATERIAL CO,, LTD.
ADDRESS: ROOM 501, NO. 5, HUAQING INNOVATION PARK, HUISHAN DISTRICT,
WUXI CITY, JIANGSU PROVINCE

Sample Name © PVC HOMOGENEOUS FLOOR ROLLS

Product Specification : 2.0mm*2m

Manufacturer - WUXI TEFA DECORATION MATERIAL CO., LTD.
Material and Mark . PVC

Other Information . Brand: FARFLY

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information
provided by client.

SGS Ref. No. . QDF21-052308-02

Date of Receipt . Sep 26, 2021

Testing Start Date : Sep 26, 2021

Testing End Date . Nov 16, 2021

Test result(s) - For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd Xiamen Branch
Testing Center

e

Bryan Hong
Authorized signatory
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Sample Description :. solid in bag.

Test Result(s) :
Test Requested :  Test of antimicrobial activity

Test Method : 1SO 22196:2011 Measurement of antibacterial activity on plastics and other non-porous

surfaces
Test organism(s) Escherichia coli ATCC 8739  Staphylococcus aureus ATCC
6538P

Concentration of bacteria (cells/mL) 6.5%x10"5 6.3x10"5
Volume of test inoculum (mL) 0.4 0.4

Uo 4.20 4.18
ut 6.64 5.98
At 4.37 3.54

B (cells/cm?) 4.4%x10"6 9.6%10"5
C (cells/cm?) 2.3x10"4 3.4x1073
R 23 24
*The antibacterial activity rate (%) 99.5 99.6

Notes :
1.The control sample is plastic film without antimicrobial activity, provided by SGS laboratory.
2.U.: the average of the common logarithm of the number of viable bacteria(cells/cm?) recovered from the
untreated test specimens immediately after inoculation.
3.Ut: the average of the common logarithm of the number of viable bacteria(cells/cm?) recovered from the
untreated test specimens after 24 h.
4.At; the average of the common logarithm of the number of viable bacteria(cells/cm?) recovered from the
treated test specimens after 24 h.
5.R: the value of antimicrobial activity, R=Ut-At.
6.* The calculation formula of the antibacterial activity rate is [(B-C)/B1 *100%;
B: arithmetic average of the numbers of bacteria obtained from the untreated test specimens after 24 h
incubation(cells/cm?);
C: arithmetic average of the numbers of bacteria obtained from the treated test specimens after 24 h
incubation(cells/cm?).
7 Pre-treatment: The surface of test specimen was wiped with 70% ethanol, rinsed with sterile water and
let it air-dry.
8.Test the specified surface.
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Original Sample Photo:
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Note: The above test project/method was carried out by subcontractors.
*dkededkk ke End of report********

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané jur salcfion issues defined therein, Any holder of this document s
advised that information contained hereon reflects the Company's findings at the time of its intervention ‘only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or

RREEAE o appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nspection & Testing Services results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 daéslr\.w,rily. 0 5 5 6 7 2

SGS-CON &%a Techn 2 0,LId. | No.31 Xianghong Road, Xiang/An Torch Industral Zone, Xiamen, Fujan Province, China. 361101 t (86:602) 5765857 f (36-592) 5765380  www.sgsgroup.com.cn

Voren B S T e ety | e A ] 0 (9% ) PRl RAMATEEG12 HR%H:361101 t (86-592) 5765857  f (86-592) 5765380 € sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



